
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACION             C      Mn     P      S      Si     Cu     Cr     Ni     Mo     V      Nb(Cb) Ti     Sn     Als
132385   SAE J403 1008              0.059  0.275  0.011  0.008  0.009  0.025  0.015  0.015  0.007  0.002  0.001  0.001  0.002  0.063
424488   SAE J403 1008              0.066  0.161  0.010  0.016  0.009  0.025  0.016  0.022  0.004  0.001  0.002  0.001  0.001  0.038
425271   SAE J403 1008              0.075  0.171  0.009  0.020  0.011  0.022  0.019  0.019  0.002  0.002  0.002  0.002  0.001  0.035
425275   SAE J403 1008              0.061  0.175  0.016  0.019  0.008  0.023  0.023  0.023  0.002  0.002  0.002  0.002  0.001  0.049
COLADA      N2
132385      0.0054
424488      0.0063
425271      0.0061
425275      0.0052
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.ROLLO        ESPESOR(Plg.)   DUREZA
132385          5069002X        0.0478          55(RB)
424488          5068004X        0.0478          57(RB)
425271          5068002A        0.0478          55(RB)
425271          5068002B        0.0478          55(RB)
425275          5068001A        0.0478          55(RB)
425275          5068001B        0.0478          55(RB)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.ROLLO        ESPESOR(Plg.)   ANCHO(Plg.)  PEDIDO          PARTIDA         ENTREGA         PED.CLIENTE
132385          5069002X        0.0478          36.0000      0000141519      000050          1001780589      15509
424488          5068004X        0.0478          36.0000      0000141519      000050          1001780589      15509
425271          5068002A        0.0478          36.0000      0000141519      000050          1001780589      15509
425271          5068002B        0.0478          36.0000      0000141519      000050          1001780589      15509
425275          5068001A        0.0478          36.0000      0000141519      000050          1001780589      15509
425275          5068001B        0.0478          36.0000      0000141519      000050          1001780589      15509
COLADA          NO.ROLLO        NORMA
132385          5069002X        AH/5%
424488          5068004X        AH/5%
425271          5068002A        AH/5%
425271          5068002B        AH/5%
425275          5068001A        AH/5%
425275          5068001B        AH/5%
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